
Glenbard Wastewater Authority 

10 Year Eacility Planning 

j 'T~3IJ.J~.R 
ENGINEERS AND SURVEYORS 

St. Charles, IL• Fox Lake, IL• Lake Geneva, WI 

630.587.0470 • www.trotter-inc.com 

Continuity • Collaboration • Commitment 

December 2018 





 

 

 

 

 

 

 

 

 

 
Glenbard Wastewater Authority 

~ 
10-Year Facility Planning 

~ 
December 2018 

 
 

 

 

 

 

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank 

 
 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Table of Contents 
 

TC-1 | P a g e  

TABLE OF CONTENTS 
SECTION PAGE 

Executive Summary 

General ............................................................................................................................................. EX-1 
[...]
 CONCLUSIONS AND RECOMMENDATIONS 

The Combined Sewer Overflow (CSO) facility owned by the Glenbard Wastewater Authority generally  uses 
components original to its 1982 construction, and as such much of the equipment is nearing 40 years old. 
The relatively limited use has extended the service life of many components at the facility beyond what 
would typically be expected. However, it is recommended that the Authority schedule a number of the 
process for rehabilitation or replacement to prevent future failing of aging infrastructure. 
 
In rehabilitating the CSO facility, the Authority should budget to replace the existing mechanical screen 
with a finer spacing. A finer opening will remove more debris and protect downstream processes from 
increased wear and tear. The existing bypass screen can continue to be maintained, and replacement is 
not required at this time.  
 
The raw sewage pumps at the CSO plant are in good working condition and, but they have exceeded their 
expected service lives. These pumps have not been rehabilitated since 2001 and as such the Authority 
should budget for replacement of these in the 10-Year CIP. Additionally, installing VFDs at this facility 
could extend the lives of pumps by better optimizing pump performance. Electrical improvements could 
also include replacement of MCCs, as the existing units are original to the facility. 
 
Grit facilities have likewise exceeded their expected service lives. Previous studies have recommended 
replacement of the system with a newer technology such as vortex removal systems with an estimated 
capital cost over $3.1M in 2018 dollars. However, due to the infrequent use of the facility it may not be 
necessary to significantly increase the grit removal efficiency at this significant of a capital expenditure. 
Additionally, the Authority has made several steps in replacing a large amount of the existing components. 
Therefore, the only items recommended for replacement would be the existing aeration blowers.  
 
The existing clarifier equipment was structural reviewed by Walker in 2013, and several of the deficiencies 
identified have been corrected in the last few years. Therefore, due to the large CIP requirements at this 
time, as well as the infrequent operation, it is recommended that the existing clarifier mechanisms only 
be scheduled for blasting and painting. The replacement of weirs is not recommended at this time due to 
the existing condition and available service life. As part of the long-term plan, the clarifiers should be 
reevaluated during the development/update of the next facility plan. At that time, the Authority should 
consider the replacement of the existing clarifiers with a flocculating clarifier to increase the effluent 
quality of the facility. 
 
Fecal coliform violations in the last year have made renovations to the facility’s disinfection processes a 
top priority. The Authority should implement an online chlorine residual analyzer to assure that dosing of 
hypochlorite is at a level that will sufficiently disinfect effluent water. This analyzer should be tied into the 
facility’s SCADA system, making the disinfection system more robust and responsive. Lastly, existing 
components of the disinfection system should be replaced as they have reached the end of their service 
lives, with the exception of the poly storage tanks. Additionally, a third sodium thiosulfate storage tank 
be added to the facility, during large rain events sodium thiosulfate storage can be a limiting factor.  
 

4 .-;--7 ---~6_ 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 4 – CSO Facility 
 

4-20 | P a g e  

In order to maximize the Authority’s value at the CSO facility it is recommended that each of the outlined 
projects be integrated into a single CIP project. The opinion of probable project cost below outlines the 
overall project capital requirement, estimated at $2.4 million.  
 

 CSO Facility Capital Project 
Description       Total Probable Cost 

SUMMARY 
GENERAL CONDITIONS       $307,348  
SITE WORK       $290,000  
RAW SEWAGE SCREENING       $493,000  
GRIT TANKS UPGRADES       $186,900  
CSO CLARIFIERS       $160,000  
CHLORINE DISINFECTION       $348,000  

Construction Sub-Total $1,785,248  
Contingency @ 15% $267,787  
Engineering @ 15% $307,955  

PROBABLE PROJECT COST: $2,360,990  
  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 4 – CSO Facility 
 

4-21 | P a g e  

 CSO REGULATORY UPDATES 

The USEPA has proposed legislation to address sanitary sewer overflows, combined sewer overflows and 
bypass treatment. It is recognized that overflows and bypass of the treatment system can have a 
significant negative impact on the receiving stream water quality. In anticipation of this rule, other State 
agencies have mandated the removal of excess flow facilities. However, Illinois EPA permitted its facilities 
with blending requirements and the current ruling states that treatment facilities must meet secondary 
effluent standards which correlates with the IEPA’s 30/30 standards for BOD and TSS during wet weather 
events. Therefore, the USEPA and Illinois EPA have agreed to allow blending to continue in the State of 
Illinois for the time being. Similarly, dedicated CSO facilities have been permitted to remain in their current 
operation at this time. Many facilities have been required to complete a Long-Term Control Plan (LTCP) 
outlining control methods to maintain adequate effluent quality. Because the Authority’s CSO facility had 
not experienced any NPDES violations, an LTCP has not yet been required. However, in light of on-going 
efforts by State and federal agencies to increase the treatment provided by CSO facilities, the Authority 
should evaluate methods to achieve compliance with more stringent BOD and TSS limits in the future.  
 
As previously discussed, a flocculating clarifier such as Walker 
Process’s UniMix process can provide additional solids and organics 
removal in the existing clarifiers. UniMix flocculators located within the 
large diameter stilling well provide low energy flocculation for 
agglomeration and removal of fine solids. The mixer speed can be 
modulated to meet changing conditions and provide maximum 
flocculation. UniMix clarifiers can be fitted with inlets which increase 
floc particle collisions, creating a more settleable slurry. The additional 
cost associated with the larger stilling well, flocculation zone mixers, 
and chemical dosing equipment is estimated to be approximately 
$100,000 per tank. This should be further reviewed during conceptual 
design of the CSO Facility Rehabilitation Project. 
 
A second alternative for solids removal is high-rate treatment 
systems, designed specifically for high-solids content, high flow 
applications such as CSO and excess flow facilities. The most common 
of these systems are Kruger/Veolia’s Actiflo, Degremont/Suez’s 
DensaDeg, and WWET/WesTech’s WWETCO systems. The most 
advantageous of these for the Authority’s CSO facility may be the 
WWETCO system, which does not require the significant chemical 
addition the Actiflo and DensaDeg Systems do, has significantly less 
maintenance associated with it, and does not require extensive 
operator oversight. The WWETCO process utilizes a compressible 
media filter to trap and remove particulate. The estimated capital cost 
of such a system is approximately $6.0M, based on TAI’s recent site evaluation of a 100 MGD facility in 
Springfield, Ohio. This process would be located downstream of the existing clarifiers, and produce a 
higher quality effluent on a more consistent basis. 

Figure 4-3: WWETCO: Flex Filter 

Figure 4-2: Walker Process: UniMix 

4.8 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 4 – CSO Facility 
 

4-22 | P a g e  

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 5 
EXISTING WASTEWATER TREATMENT FACILITY  

 
  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This Page Intentionally Left Blank. 
  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-1 | P a g e  

5. EXISTING WASTEWATER TREATMENT FACILITY 
This section describes current 
conditions at the Glenbard 
Wastewater Authority’s wastewater 
treatment facility. Current and future 
wastewater flows, and pollutant 
loadings are discussed, and each of the 
existing treatment unit processes is 
reviewed and assessed. The capacity 
and/or ability to meet current and 
future conditions is determined. The 
impact of additional flows from future 
development is evaluated and 
recommendations are provided 
ongoing system maintenance. 

5.1 GENERAL BACKGROUND  
In 1977, the Villages of Lombard and 
Glen Ellyn entered into an 
intergovernmental agreement which 
established the Glenbard Wastewater 
Authority (GWA) for the purpose of providing wastewater conveyance and treatment for both 
communities. The Glenbard Advanced Wastewater Treatment Facility (GAWTF) is owned and operated by 
the Glenbard Wastewater Authority and was constructed in 1977. Since construction the facility has had 
several improvements projects, however it remains operational similar to its original construction. The 
plant has the capability to treat a Design Average Flow (DAF) of 16.02 MGD and a Design Maximum Flow 
(DMF) of 47.0 MGD.   

5.2 CURRENT TREATMENT PLANT PROCESS 
The Authority’s wastewater treatment facility removes contaminants from wastewater by physical, 
chemical and biological processes. The objective is to produce an effluent (liquid stream) that is 
environmentally safe to release into the East Branch of the DuPage River and a solid waste (or sludge) 
suitable for reuse as a farm fertilizer. Sewage treatment at the Authority’s facility involves five stages; 
preliminary, primary, secondary, tertiary, and disinfection. Solids produced in the treatment process are 
stabilized and disposed of through land application. Liquid is discharged to the East Branch of the DuPage 
River. 
  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-2 | P a g e  

5.2.1 Liquid Treatment Process 
Influent flows tributary to the WWTP are first screened, and then pumped from the head of the plant on 
the east side of the property to the western side to receive grit removal. The screening process consists 
of automatically cleaned Mahr bar screens which remove large objects such as sticks, rags and other 
debris. The screening material is washed and compacted, ultimately disposed of in the landfill.  
 
Once screened, flows are pumped to the grit building where wastewater is conveyed to two vortex grit 
tanks and grit classifiers to allow sand, grit and other heavy inorganic solids to settle to the bottom. Grit 
collected from the treatment processes are removed mechanically, collected, and disposed of in a landfill.   
 
Following screening and grit removal, wastewater flows east to the primary treatment process. Primary 
treatment consists of sedimentation tanks in which heavy solids are removed through settling while scum 
floats to the surface. The solids on the bottom, called primary sludge, are collected using clarifier sweep 
sludge collectors. Primary sludge is drawn off the bottom of the clarifier and is transferred to a gravity 
sludge thickener, which is used to concentrate the sludge and remove excess water. Upon being thickened 
the solids are pumped directly to the anaerobic digesters for stabilization. The primary effluent flows over 
weirs and is conveyed to the secondary (biological) treatment process. Scum removed from the surface 
of the clarifiers is concentrated and discarded to a landfill.  
 
The GWA has a relatively uncommon biological treatment process that utilizes a pure oxygen system for 
the treatment of wastewater, including both carbonaceous BOD and ammonia reduction. This system was 
installed as an innovative concept under the United States EPA grant program in the early 1980’s. Primary 
effluent is blended with Return Activated Sludge (RAS) and treated in the first-stage aeration basins, which 
are located at the north end of the secondary treatment process. These basins utilize a combination of 
pure oxygen and mechanical mixers rather than typical aeration and mixing with air. An advantage of this 
design is that the basins are able to be loaded at higher concentrations than traditional facilities, resulting 
in significantly smaller basin tankage  
 
The mixed liquor from the first-stage carbonaceous removal process is tributary to a pair of intermediate 
clarifiers located immediately east of the first-stage aeration basins. Return activated sludge (RAS) from 
the intermediate clarifiers is returned to the first-stage carbonaceous removal process, and waste 
activated sludge (WAS) is transferred to the gravity thickener.  
 
Effluent from the intermediate clarifiers is blended with RAS from the final clarifiers and is pumped to the 
second-stage nitrification process via screw pumps. The second-stage nitrification process was 
constructed common-wall with the first-stage biological process and utilizes much of the same 
infrastructure.  
 
Mixed liquor from the nitrification process is conveyed to four final clarifiers. These clarifiers utilize a 
peripheral feed/peripheral take-off configuration in conjunction with a hydraulic differential sludge 
removal mechanism. Sludge withdrawn from the final clarifiers is either returned as RAS to second stage 
nitrification or wasted to the gravity thickener and blended with primary sludge.   



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-3 | P a g e  

Effluent from the final clarifiers is conveyed to the tertiary disc filters for further solids removal, and 
disinfected via a UV system prior to discharge. These unit processes are located on the northeast corner 
of the GAWTF. The tertiary filters were recently converted from deep-bed sand filters to Kruger Hydrotech 
Disc Filters. Filtered effluent is disinfected through the use of ultraviolet (UV) technology. The GWA’s 
current NPDES Permit allows for seasonal disinfection, therefore the UV system is not operated year-
round. Effluent flows are discharged to East Branch of the DuPage River (Outfall 001). 

5.2.2 Excess Flow Treatment Process 
During wet weather events, influent flows to the plant that are greater than 2.5 times the dry weather 
flow are diverted by vortex regulators (which are located in diversion structure within the collection 
system) to a separate facility, the Combined Sewerage Overflow (CSO) facility. The CSO facility is located 
at 625 Hill Avenue in Lombard. This facility is unmanned and is operated only during significant wet 
weather events. The CSO facility was constructed in 1977, has been modified over the years, and was last 
rehabilitated in 2004. The CSO facility only operates as needed, and is generally during periods of 
significant rainfall with a peak design flow for the facility is 58.0 MGD. This facility is discussed in greater 
detail within Section 4 of this report. Two lagoons are also located at the Main WWTP. The 2013 estimated 
a cost of $361,000 to dredge the lagoons. The Authority has since chosen to fill the lagoons in (currently 
in progress). This will make the land available for future uses. 

5.2.3 Biosolids Treatment Process 
The biosolids, or sludge, produced in the treatment process must be treated and properly disposed. Both 
primary sludge and waste activated sludge must be stabilized in order to be land applied. Prior to 
stabilization, both primary and waste activated sludge are combined and co-thickened in a gravity 
thickener. Thickened sludge, or TWAS is pumped to two primary anaerobic digesters. Digested sludge 
from the primaries are transferred to the secondary for further processing. 
 
Anaerobic digestion involves four steps in order to digest the sludge; hydrolysis, acidogenesis, 
acetogenesis, and methanogenesis. This process uses anaerobic microorganisms to break down complex 
proteins and sugars to water, carbon dioxide and methane. In order for the anaerobic digestion process 
to occur, the digesters must be maintained at a temperature of around 95°F.This produces a biogas 
byproduct, and stabilized sludge. The main component in the biogas is methane. The methane is used by 
boilers to provide supplemental heat and maintain the optimum sludge temperature. When additional 
heat is not needed, surplus biogas is burned off with a flare. Recent improvements have constructed a 
combined heat and power (CHP) system which allows for onsite power generation from burning excess 
biogas for the production of electrical energy.  
 
Digested sludge is transferred to a secondary digester which also serves as a sludge storage tank.  Polymer 
is added to the digested sludge, which is then dewatered across two belt filter presses and hauled for land 
application by a third-party.  The sludge meets Class B sludge requirements for land application.    



Gl
en

ba
rd

 W
as

te
w

at
er

 A
ut

ho
rit

y 
 

 
20

18
 W

as
te

w
at

er
 F

ac
ili

ty
 P

la
n 

Se
ct

io
n 

5 
– 

Ex
ist

in
g 

W
as

te
w

at
er

 T
re

at
m

en
t F

ac
ili

ty
 

  

5-
4 

| 
P

a
g

e
 

 
 

Exhibit 5-1: Process Flow Diagram 

Flows >  
18.0 MGD 

l o MGD Influent 

G;;a -,. ij~ 
. ~ 

ij ~ :J 
- Ii) 

~5 
·- u'I 

et1·1aterin, 

• Carbonareou~ WA!. 

Nib·ification WA! 

C3rbonoteous RA5 

1st Stage Biological Process 

Hilrification RAS 

fi1MI Clarifier [ f1luen1 

lN Ci'.linfertion 

final !Jarifier 

To East Branch 

of Ct1Page River 

~ 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-5 | P a g e  

5.3 CURRENT DESIGN LOADINGS  
Population Equivalent 

Existing Residential, P.E  91,359 

Existing Non-Residential, P.E. 16,377 
Total Service Area, P.E. 107,736 

Design Flows 
Design Average Flow, MGD 16.021 

Design Maximum Flow, MGD 47.0 1 
 

Design Dry Weather Wastewater Characteristics 
TSS = 16.02 MGD x 240 mg/L* x 8.34 lbs/gal = 32,066 lbs/day 
BOD5 = 16.02 MGD x 204 mg/L* x 8.34 lbs/gal. = 27,256 lbs/day 
NH3-N = 16.02 MGD x 26 mg/L x 8.34 lbs/gal. = 3,474 lbs/day 
 
*Illinois EPA minimum loading for organic design 
 0.20 lbs. TSS/PE/day / (0.0001 MG/PE/day x 8.34 lbs/gal) = 240 mg/L 
 0.17 lbs. BOD/PE/day / (0.0001 MG/PE/day x 8.34 lbs/gal) = 204 mg/L 
 
Note: 
1. Rated flow as determined by NPDES Permit No. IL0021547. 

5.4 LOADINGS AT EXISTING CONDITIONS 
Design Flows & Loadings 
 

Average Flow (January 2013 – December 2017), MGD 12.80 

Average Influent BOD5 (January 2013 – December 2017), mg/L 172 

Average Influent BOD5 (January 2013 – December 2017), lbs/day 18,382 
   

Average Influent TSS (January 2013 – December 2017), mg/L 214 

Average Influent TSS (January 2013 – December 2017), lbs/day 22,865 
   

Average Influent NH3 (January 20115 – December 2017), mg/L 24 

Average Influent NH3 (January 2013 – December 2017), lbs/day 2,573 
 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-6 | P a g e  

5.5 EFFLUENT REQUIREMENTS 

5.5.1 NPDES Permit Limits 
The Authority’s most recent NPDES permit is effective as of September 23, 2015. This permit establishes 
a 1.0 mg/L monthly average on total phosphorus to be effective in the coming years. This is becoming a 
common limit across Illinois as the push to remove nutrients from the waterways is growing stronger. The 
discharge limits as outlined in this permit (Permit No. IL0021547) are presented below: 
 

Flow 
Design Average Flow, MGD 16.02 
Design Maximum Flow, MGD 47.0 

 

BOD5  
Monthly Average, mg/L 10 
Monthly Average, lbs/day 1,336 

 

Suspended Solids 
Monthly Average, mg/L 12 
Monthly Average, lbs/day 1,603 

 

Fecal Coliform 
Monthly Mean  400 per 100 ml  

*May through October 

pH 
Range     6 - 9 
 

Chlorine Residual 
Daily Maximum, mg/L 0.05 

 

Ammonia Nitrogen 
April through October 

Daily Maximum, mg/L 3.0 
Daily Maximum, lbs/day 401 
Weekly Average, mg/L none 
Weekly Average, lbs/day none 
Monthly Average, mg/L 1.5 
Monthly Average, lbs/day 200 

 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-7 | P a g e  

November through February 
Daily Maximum, mg/L 7.5 
Daily Maximum, lbs/day 1,002 
Weekly Average, mg/L none 
Weekly Average, lbs. none 
Monthly Average, mg/L 3.3 
Monthly Average, lbs. 441 

 
March 

Daily Maximum, mg/L 12.4 
Daily Maximum, lbs. 1,657 
Weekly Average, mg/L 6.3 
Weekly Average, lbs. 842 
Monthly Average, mg/L 2.5 
Monthly Average, lbs. 334 

Total Phosphorus* 
Monthly Average, mg/L 1.0 
Monthly Average, lbs. 134 
 
*The Permittee is instructed to participate in the DuPage River Salt Creek Workgroup (DRSCW). 
The Authority is instructed to work with other watershed members to determine a method of 
removing DO, chlorides, and phosphorus. The Authority is to develop a written Phosphorus 
Discharge Optimization Plan. The Authority will assist with DRSCW waterway projects and submit 
an annual progress report. Within 24 months of the issuing of the NPDES permit, the Authority 
will develop a timeframe and a construction and O&M cost estimate for phosphorus removal 
down to 1.0 mg/L, 0.5 mg/L, and 0.1 mg/L. Effluent monitoring will include total phosphorus, 
dissolved phosphorus, nitrate/nitrite, total Kjeldahl nitrogen (TKN), ammonia, total nitrogen 
(calculated), alkalinity, and temperature at least once per month. Influent monitoring for total 
phosphorus and total nitrogen is also required monthly. A Nutrient Implementation Plan (NIP) 
shall be submitted for the DRSCW watersheds.  

Total Nitrogen 
Monitor Only 

Dissolved Oxygen 
March - July 

Weekly Avg, mg/L ≥6.0 
Daily Minimum, mg/L 5.0 

August - February 
Monthly Average, mg/L ≥5.5 
Weekly Average, mg/L ≥4.0 
Daily Minimum, mg/L 3.5 

 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-8 | P a g e  

5.6 CURRENT INFLUENT & EFFLUENT WASTEWATER PARAMETERS 

5.6.1 Influent Data Summary 
Flow to the facility is monitored by influent and effluent flow meters, wastewater sampling units and on-
site laboratory testing.  The IEPA determines a treatment facility’s remaining hydraulic capacity based on 
the average of the three low-flow months over the past 12 months.  Below is a breakdown of the three-
low flow months, annual average and peak month for the influent and effluent flow meters for 2015 
through 2018.  

Table 5-1: Three Month Low Flows 

Year 
Three Month Low Flow 

Months 
Three Month Low Flow 

(MGD) Average (MGD) 

2015 
8.44 October 

9.27 9.39 February 
9.97 January 

2016 
9.00 September 

9.83 9.77 November 
10.72 July 

2017 
7.35 September 

7.76 7.89 August 
8.04 December 

2018 
9.03 July 

9.76 9.77 August 
10.49 January 

 
Title 35 of the Illinois Administrative code states that a sewer system has reached “Critical Review” status 
when the three-month low flow average exceeds 80% of the design capacity. Similarly, “Restricted” status 
occurs when a system reaches 85% of the design capacity. Based on the 2018 three-month low flow 
average, the Glenbard Wastewater Authority’s Main Plant is at 61% of the design capacity. 
 
The existing wastewater treatment plant is currently able to handle all flows and loadings that it receives 
[...]
5.9 UNIT PROCESS REVIEW 

5.9.1 Raw Sewage Screening 
The preliminary treatment facilities were built in 1977. The structure houses two Headworks Mahr bar 
screens that were last replaced in 2007, as well as a washer and conveyor system to process screenings. 

IEPA Regulatory Requirements 
Screening Devices are regulated under the provisions of Title 35: 
Subtitle C: Chapter II: Part 370.610 Illinois Recommended Standards 
for Sewage Works. 
 
Mechanical Screens: Clear openings for mechanically cleaned 
screens may be as small as practical to assure the proper operation 
and maintenance of treatment facilities.  Mechanical screens shall be 
located so as to be protected from freezing and to facilitate 
maintenance.  

Design Data 

Design Parameter:  

Number of Screens 2 

Type Bar 
Spacing, mm 4 

Screen width, feet 6 

Firm Capacity (One out of service), MGD 47 
Unit Capacity, MGD 47 

Description 

Raw sewage flows through two fine screens located in the Preliminary Treatment Building that operate in 
parallel. The screens collect rags, sticks, plastics and other non-biodegradable debris in the incoming 
wastewater. Debris and grit can interfere with treatment processes or create unnecessary mechanical 
wear and increased maintenance on downstream equipment. These screens were installed in 2007. The 
screens are equipped with a mechanical rake that collects debris from the screen surface. The debris is 
then discharged to a Hycor-Waterlink screw conveyer. Screenings are conveyed to a Lakeside 
washer/compactor, and then disposed of in a dumpster and transported to landfill.  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-16 | P a g e  

Performance and Deficiencies 
The bar screens were last replaced in 2007 and are in good 
condition. They are stainless steel Headworks Mahr bar 
screens with 4mm spacing.  Each screen is capable of 
handling the full design flow through the system 
independently. The washer motor is currently rebuilt or 
replaced every two years. The screening facility is scheduled 
to undergo several updates in coming years; the influent 
gates and actuators are to be replaced, as is the level 
indicator at the influent well. HVAC systems in the building 
are currently being rehabilitated in the 2018 Facilities 
Improvement Project, which will assist with regulating 
temperatures and odor control in the facility.  

Performance and Deficiencies 
The bar screens are considered to be in good condition and 
were replaced 10 years ago. Additionally, regular maintenance of the washer is expected to extend its 
useful service life, and it is not anticipated to require major adjustments other than the current 
rebuild/replace schedule that the Authority operates. Proper washing and maintenance of the screen 
units will reduce stagnation of odor inducing solids. Operational practices at the screen building should 
include keeping doors and windows closed whenever possible. The screenings washer/compactor was 
refurbished in 2011 and is in still in functional operational condition, though it should be replaced in the 
next facility plan along with the conveyor. It is estimated that the replacement cost of the equipment 
should be budget for $200,000, and is identified within Section 9. Additionally, the corrosive environment 
within this facility could lead to a decreased lifespan for all system components, and rehabilitation of 
screening mechanisms and waste disposal facilities should be re-evaluated during the next facility 
planning period.  
 
The Authority has received complaints regarding odor from residents living in close proximity to the plant. 
Agitation of flow as influent water passes through the screens may lead to the localized release of 
offensive hydrogen sulfide odors. These concerns will be amplified during periods of low rainfall, as the 
waste stream will not be diluted with infiltration and inflow. Odors at this facility are likely related to the 
hydrogen sulfide release from the influent raw sewage. The Authority is currently in the process of 
improving and upgrading the Bar Screen Building’s HVAC and air treatment system. This should serve to 
reduce odor releases from this process. Odor control will be discussed in greater depth in Section 6. 
 
  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-17 | P a g e  

5.9.2 Raw Sewage Pumping 

IEPA Regulatory Requirements 
Raw Sewage Pump Stations are regulated under the provisions of Title 35: Subtitle C: Chapter II: Part 
370.400 Illinois Recommended Standards for Sewage Works.  

Multiple pumps or ejector units shall be provided Units shall have capacity such that, with any unit out of 
service, the remaining units will have capacity to handle the design peak flows. 

Pumps handling raw sewage shall be capable of passing spheres of at least 3 inches in diameter. Pump 
suction and discharge openings shall be at least 4 inches in diameter.  

Design Data 

Influent Pump Station 

Design Parameter: 

Number of Low Flow Pumps 2 

Type  Submersible Screw Centrifugal 

Unit Capacity, MGD 11.75 MGD 

Number of High Flow Pumps 2 

Type Submersible Centrifugal 

Unit Capacity, MGD 23.5 

Firm Capacity (largest out of service), MGD 47.0 
 

Description 
After screening, raw sewage is pumped to the grit collection facilities. The raw sewage pumps are 
presently being renovated, with the addition of two low flow pumps and the replacement of the existing 
pumps with two high flow pumps. Originally, three pumps with a unit capacity of 22.5 MGD handled all 
influent raw sewage. The new pump layout includes a 16-inch discharge for the low flow pumps and a 30-
inch discharge for the high flow pumps, and the two flow divisions are served by separate wet wells. 

Performance and Deficiencies 
The raw sewage pumping system is currently undergoing renovation, and will be in good operating 
condition throughout the planning horizon of this facility plan. Upsizing the system from three pumps of 
the same capacity to four pumps divided between high and low flow classifications should serve to 
improve the longevity of the raw sewage pumps by introducing improved redundancy and reducing run 
time for each pump. The new arrangement of pumps will provide a slightly larger firm capacity of 47.0 
MGD (the plant’s design capacity), up from the original firm capacity of 45.0 MGD. 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-18 | P a g e  

5.9.3  Grit Removal 

IEPA Regulatory Requirements 
Following is an excerpt from Title 35: Subtitle C: Chapter II: Part 370.620 Illinois Recommended Standards 
for Sewage Works. 

The inlet shall be located and arranged to prevent short circuiting to the outlet and oriented to the unit 
flow pattern so as to provide for adequate scouring segregation of organic and 
grit materials prior to discharge.  

A detention time of at least 3 minutes at design peak flow should be provided. 

Design Data 
Design Parameter:  

Number of Units 2 

Design Vortex 
Unit Capacity, MGD 23.5 

Number of Grit Pumps 2 

Grit Pump Unit Capacity, gpm 250 

Description 
Flow is conveyed from the raw sewage pump station to two Smith and Loveless Pista grit removal units 
and two Huber vortex grit washing units. These grit chambers achieve separation through constant 
rotation, water enters the chamber and is kept at a constant velocity. The rotational momentum pulls grit 
and sediment toward the center of the grit chamber where it is collected from the bottom of the tank, 
while water flows out of a side outlet. Adjustable paddles are used to control the rotational velocity and 
create a balance where heavier grit solids are removed from the center of the chamber while lighter 
organics remain suspended in the effluent for treatment via subsequent processes. Grit particles are then 
pumped for further washing and dewatering before disposal. Ecosorb is applied at this facility to cut down 
on offensive odors leaving the grit chambers. Odor control will be discussed further in Section 6 

Performance and Deficiencies 
The Smith and Loveless grit units were installed in 2005. The pumps in the basement of the grit removal 
building were also installed at this time. The grit equipment is in good condition and do not overflow as 
the old units tended to do, due to technological control improvements. The corrosive environment of grit 
pumping may lead to increased wear on these pumps over their lifespan. Although the existing pumps 
haven’t had any issues, the pumps should be scheduled for replacement. The existing pumps have been 
exposed to a great deal of sand from the sand filters, and have not been recently pulled apart and rebuilt. 
The remaining equipment is in fair condition. All gates at this portion of the facility were also replaced in 
2005 and are in good condition, with an estimated 10-15 years of service life before replacement. In 
addition the existing MCC and PLC within the Grit Building should be scheduled for replacement during 
future upgrades. The MCC and PLC’s replacement schedule is identified in section 5.10.   



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-19 | P a g e  

Table 5-3: Preliminary Treatment Equipment Condition Assessment 

Equipment Manufacturer Condition Installation 
Year 

Service 
Life 

Replacement 
Year 

Bar Screen Building 

Mechanical Bar Screen #1 Headworks Good 2007 25 2032 

Mechanical Bar Screen #2 Headworks Good 2007 25 2032 

Washer Lakeside Poor 2006 20 2026 

Conveyor Hycor Poor  1998 20 2018 

Raw Sewage Pump Station 

Raw Sewage Pump #1 Patterson Currently Being Replaced 2018 25 2043 

Raw Sewage Pump #2 Patterson Currently Being Replaced 2018 25 2043 

Raw Sewage Pump #3 Patterson Currently Being Replaced 2018 25 2043 

Raw Sewage Pump Motor #1 US Motor Currently Being Replaced 2018 25 2043 

Raw Sewage Pump Motor #2 US Motor Currently Being Replaced 2018 25 2043 

Raw Sewage Pump Motor #3 US Motor Currently Being Replaced 2018 25 2043 

Raw Sewage Pump VFD Drive #1 Cutler-Hammer Currently Being Replaced 2018 25 2043 

Raw Sewage Pump VFD Drive #2 Cutler-Hammer Currently Being Replaced 2018 25 2043 

Raw Sewage Pump VFD Drive #3 Cutler-Hammer Currently Being Replaced 2018 25 2043 

Wet Well Drain Pump Gorman Rupp Currently Being Replaced 2018 25 2043 

Grit Building 

Vortex Grit Washer #1 Huber Good 2005 20 2025 

Vortex Grit Washer #2 Huber Good 2005 20 2025 

Aeration Blower #1 Lamson Fair 2009 20 2029 

Aeration Blower #2 Lamson Fair 2009 20 2029 

Mag Meter - Raw Flows - 36" ABB Fair 2011 20 2031 

Grit Pump #1 Morris Good 2005 15 2020 

Grit Pump #2 Morris Good 2005 15 2020 

Grit Removal Unit  #1 Smith & 
Loveless Fair 2005 20 2025 

Grit Removal Unit  #2 Smith & 
Loveless Fair 2005 20 2025 

Grit Blower Flow Meter - - 2005 20 2025 

Grit Blower Flow Meter - - 2005 20 2025 

 



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-20 | P a g e  

5.9.4 Primary Clarifiers 

IEPA Regulatory Requirements 
Following is an excerpt from Title 35: Subtitle C: Chapter II: Part 370.710 Illinois Recommended Standards 
for Sewage Works. Primary Clarifier Rehabilitation 

The hydraulic design of settling tanks shall be based on the anticipated peak hourly flow. If activated sludge 
is wasted to the primary settling unit, then the design surface settling rate shall not exceed 1,000 gallons 
per day per square foot based on design peak hourly flow, including all flows to the unit.  Refer to 
subsection (b)(3) and Section 370.710. 

Weir loadings shall not exceed 20,000 gallons per day per lineal foot based on design peak hourly flows 
for plants having design average flows of 1.0 MGD or less.  Overflow rates shall not exceed 30,000 gallons 
per day per lineal foot based on design peak hourly flow for plants having design average flow of greater 
than 1.0 MGD.  Higher weir overflow rates may be allowed for bypass settling tanks.  If pumping is 
required, weir loadings should be related to pump delivery rates to avoid short circuiting.  Refer to Section 
370.410(c)(8). 

Design Data 
Design Parameter: 

Number 2 
Diameter, ft. 110 

Side Water Depth, ft 10 

Unit Surface Area, sqft 9,503 

Total Surface Area, sqft 19,007 
Total Weir Length, ft 691 

Total Volume, ft3 190,066 

Overflow Rate, @ 16.0 MGD, gpd/sf 843 

Weir Loading, @ 16.0 MGD, gpd/ft 23,179 
Detention Time, hr 2.13 

 

Description 
Primary treatment at the GAWTF includes two circular primary sedimentation tanks which perform solids 
and organic removal prior to biological treatment. Effluent from these clarifiers is combined with RAS 
from the intermediate clarifiers and split between the carbonaceous stage of the secondary treatment 
process. Flow over 18 MGD from the primary clarifiers is diverted directly to the second (nitrogenous) 
stage of the aeration process. Primary sludge is pumped from the bottom of the clarifiers to the gravity 
sludge thickener. Scum is skimmed from the top of the primary clarifiers and is discharged via scum pots 
to a Lakeside wedge wire scum screen before being disposed of in the landfill. Atomization of Ecosorb is 
utilized at the primary clarifiers to control odors, which will be further discussed in Section 6.  



Glenbard Wastewater Authority   
2018 Wastewater Facility Plan 
Section 5 – Existing Wastewater Treatment Facility 
 
 

5-21 | P a g e  

Loading Data 
  Design 

Primary Influent BOD5, lbs./day 27,256 

Primary Influent TSS, lbs./day 32,066 

Removal Efficiency – BOD5, % 35 

Removal Efficiency - SS, % 57 

BOD Removed, lbs/day 9,540 

Suspended Solids Removed, lbs/day 18,277 

Primary Effluent BOD5, lbs/day 17,716 

Primary Effluent TSS, lbs/day 13,788 

Percent Solids (Primary Sludge), % 3.5 - 4.5 

Sludge Volume, gpd 54,787 

VSS Solids to Digestion (82%), lbs  14,987 
 

 

 
 

Performance and Deficiencies 
The primary clarifier drive units were most recently replaced in 2004, while the clarifier mechanisms 
themselves are original to the construction of the plant and over 40 years old. The overflow and loading 
rates are within IEPA design standards, and have exhibited good BOD and TSS removal efficiencies. The 
primary clarifiers are in good overall condition, though during drought conditions they reduce organic 
levels excessively, leading the Food to Mass Ratio to drop in the subsequent biological process. In order 
to alleviate this condition, one clarifier is often taken out of operation during low flow conditions. Mag 
meters at the scum pots were replaced in 2014 and are in good condition, while the scum pots themselves 
are in poor condition. These scum pots eject based upon volume and generally take 10-15 seconds after 
filling before ejecting, adding the possibility of overflow.  
 
All gates at the primary diversion structure are original to construction of the plant. These gates are in fair 
condition but should be scheduled to be replaced within the planning horizon of this report. Authority 
staff indicated a favorable opinion regarding the valves at the influent to the aeration process, as closing 
off these valves presents an operational feature that allows for easier cleaning. The effluent diversion 
structure is constructed such that the clarifiers can be back-flowed with clarified effluent, providing a good 
shock cleaning. Following sludge collection, primary sludge is pumped to the gravity thickener via two 
progressing cavity pumps. The pumps are in fair condition and are expected to require replacement or 
rehabilitation within 10 years.  In addition, the existing MCC and PLC should be scheduled for replacement 
during future upgrades. The MCC and PLC’s replacement schedule is identified in section 5.10.  